Обслуживание тормозной системы

Описание

Fig.25

Service brake system

Remarks

Item

Current No.

 

English Description

Qty

Used No.

1

LG853.08.04

Oil inlet pipe

4

2

LG853.08.03

Front booster pump oil outlet pipe

2

3

LG853.08-004

Connecting bolt

10

4

LG853.08-005

Washer

22

5

LG856.08.02

Booster pump

2

LG-ZL50C

6

90C-C/8I-L=2300

Hose from brake valve to front booster pump

1

7

LG856.08.07

Double chamber air brake valve

1

HP3514B

8

JB1002

Copper pad 22

16

          

9

LG853.08-007

Pressure measuring connector bracket

1

10

C/8I-L=3600

Hose from brake valve to right air tank

1

11

C/8I-L=3300

Hose from brake valve to left air tank

1

12

90C-C/8I-L=1400

Hose from brake valve to rear booster pump

1

13

LG853.08.06

Rear axle oil pipe

2

14

LG853.08.11

Brake hose

1

15

GB/T 5783

Bolt M16×25

1

          

16

GB/T93

Washer 16

1

          

17

GB/T 97.1

Washer 16

1

          

18

LG853.08-015

Air compressor outlet pipe bracket

1

508009C-?

19

LG853.08-003

Pipe clip φ12

1

20

GB/T 5783

Bolt M12×25

11

          

21

GB/T 93

Washer 12

13

          

22

GB/T 97.1

Washer 12

13

          

23

GB/T 6170

Nut M12

2

          

24

LG853.08.07

Compressor air outlet pipe

1

25

LG856.08.01

Air tank assembly

1

          

26

LG856.08.03

Recoil air tank

1

HP-3511CB-18

27

LG853.08.12

Pressure gauge connecting pipe

1

1300

28

LG856.08-001

Four-circuit protecting valve outlet connector

2

          

29

LG856.08.04

Four-circuit protecting valve

1

HP3518

30

GB/T 5783

Bolt M8×20

7

           

31

GB/T 93

Washer 8

5

          

32

GB/T 97.1

Washer 8

5

          

33

GB/T 5783

Bolt M10×20

8

          

34

GB/T 93

Washer 10

8

          

35

GB/T 97.1

Washer 10

8

          

36

LG853.01-005

Pipe clip

3

37

GB/T 5783

Bolt M6×16

3

38

GB/T 93

Washer 6

3

39

LG853.08.05

Front axle pipe

2

40

90C-C/8I-L=2400

Hose from protecting valve to right air tank

1

41

90C-C/8I-L=2700

Hose from protecting valve to left air tank

1

42

90C-90°-90C/8I-L=450 

Hose from dryer to protecting valve

1

43

LG856.08-003

Dryer articulating bolt

1

          

44

20791-18-05/20711-18-05XJS8XL1600

Hose from air compressor to dryer

1

45

LG856.08.05

Dryer

1

HP3511

46

LG856.08.06

Dryer bracket

1

          

47

90C-C/8I-L=2000

From dryer to recoil air tank

1

48

LG856.08-004

Stopper

1

          

49

JB1002

Copper pad 16

3

          

50

LG856.08-005

Recoil air tank fixing board

1

          

 

Обратный звонок